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11.6. APPENDIX F: CONDUCTED SPURIOUS EMISSION

11.6.1. Test Result

Test Mode Antenna Frequency[MHZz] Fre[ﬁ/lR;;?ge I[?(je;rl:]l]t [Ia:;nr:] Verdict

Reference 6.36 PASS

Ant1 2412 30~1000 -45.53 <-23.64 PASS

1000~26500 -40.25 <-23.64 PASS

Reference 6.07 PASS

Ant2 2412 30~1000 -44.5 <-23.93 PASS

1000~26500 -40.01 <-23.93 PASS

Reference 6.65 PASS

Ant1 2437 30~1000 -45.41 <-23.35 PASS

118 1000~26500 -37.73 <-23.35 PASS

Reference 6.43 PASS

Ant2 2437 30~1000 -45.58 <-23.57 PASS

1000~26500 -39.59 <-23.57 PASS

Reference 6.07 PASS

Ant1 2462 30~1000 -45.2 <-23.93 PASS

1000~26500 -40.03 <-23.93 PASS

Reference 5.95 PASS

Ant2 2462 30~1000 -45.67 <-24.05 PASS

1000~26500 -40.27 <-24.05 PASS

Reference 5.37 PASS

Ant1 2412 30~1000 -44 .64 <-24.63 PASS

1000~26500 -40.12 <-24.63 PASS

Reference 5.40 PASS

Ant2 2412 30~1000 -45.39 <-24.6 PASS

1000~26500 -39.98 <-24.6 PASS

Reference 5.17 PASS

Ant1 2437 30~1000 -45.43 <-24.83 PASS

1000~26500 -39.92 <-24.83 PASS

11G-CDD Reference 4.85 PASS

Ant2 2437 30~1000 -44.5 <-25.15 PASS

1000~26500 -40.3 <-25.15 PASS

Reference 5.01 PASS

Ant1 2462 30~1000 -45.53 <-24.99 PASS

1000~26500 -39.37 <-24.99 PASS

Reference 5.19 PASS

Ant2 2462 30~1000 -45.5 <-24.81 PASS

1000~26500 -40.27 <-24.81 PASS

Reference 4.61 PASS

Ant1 2412 30~1000 -44 .91 <-25.39 PASS

1000~26500 -39.65 <-25.39 PASS

Reference 4.31 --- PASS

Ant2 2412 30~1000 -45.05 <-25.69 PASS

1000~26500 -39.67 <-25.69 PASS

Reference 4.38 - PASS

Ant1 2437 30~1000 -45.06 <-25.62 PASS

1000~26500 -40.03 <-25.62 PASS

11N20MIMO Reference 4.00 --- PASS

Ant2 2437 30~1000 -45.17 <-26 PASS

1000~26500 -39.71 <-26 PASS

Reference 4.02 --- PASS

Ant1 2462 30~1000 -45.35 <-25.98 PASS

1000~26500 -39.93 <-25.98 PASS

Reference 3.95 --- PASS

Ant2 2462 30~1000 -45.13 <-26.05 PASS

1000~26500 -39.24 <-26.05 PASS

11N40MIMO Ant1 2422 Reference 1.85 - PASS
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30~1000 -44.9 <-28.15 PASS

1000~26500 -40.15 <-28.15 PASS

Reference 1.71 - PASS

Ant2 2422 30~1000 -45.51 <-28.29 PASS
1000~26500 -40.02 <-28.29 PASS

Reference 2.08 PASS

Ant1 2437 30~1000 -45.5 <-27.92 PASS
1000~26500 -39.83 <-27.92 PASS

Reference 2.15 - PASS

Ant2 2437 30~1000 -45.24 <-27.85 PASS
1000~26500 -39.81 <-27.85 PASS

Reference 1.44 - PASS

Ant1 2452 30~1000 -45.34 <-28.56 PASS
1000~26500 -40.35 <-28.56 PASS

Reference 1.61 -— PASS

Ant2 2452 30~1000 -45.4 <-28.39 PASS
1000~26500 -39.66 <-28.39 PASS
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11.6.2. Test Graphs
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11.7. APPENDIX G: DUTY CYCLE

11.7.1. Test Result
Duty Dut Duty Cycle 1T Final
Test Mode On Time Period Cycle C cl>(/a Correction Minimum setting
(msec) (msec) X ();/) Factor VBW For VBW
(Linear) ° (dB) (kHz) (kHz)
11B 8.37 8.42 0.9941 99.41 0.03 0.12 0.01
11G-CDD 1.39 1.43 0.9720 97.20 0.12 0.72 1
11N20MIMO 1.29 1.34 0.9627 96.27 0.17 0.78 1
11N40MIMO 0.64 0.69 0.9275 92.75 0.33 1.56 2

Note:

Duty Cycle Correction Factor=10log (1/x).
Where: x is Duty Cycle (Linear)
Where: T is On Time
If that calculated VBW is not available on the analyzer then the next higher value should be used.
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11.7.2.
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Spectrum =
Ref Level 20.00 dém Offset 22.22 dB «» RBW 10 MHz
= Att 20 dB e SWT 20 ms & VBW 10 MHz
SGL Count 1/1 TRG: VID
[@1Fk Cirw
| ‘ ‘ | Mi[1] 12.45 dBm)
. | 6.96000 ms|
o T T s s B o, ) i st i e s i 111 1
e
10 derm
0 dBm:
0 dBm
-40 dBrr
-S0 dBm
60 dBn
CF 2.422 GHz 8000 pts 2.0 ms/
Marker
Type | Ref | Trc | X-value | v-value | __Function Function Result |
Mt 655 m 12,45 dam
D1 M1 1 640.0 pis 2.82 dB
pz| M1 1 690.0 s -0.04 dB
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11.8.

11.8.1

APPENDIX H: RADIATED BAND EDGE AND SPURIOUS
EMISSION

Test Result
RESTRICTED BANDEDGE

Test Report
Project Information
Mode: | 802.11b-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110
100
90
80
o / —
c 60 /
‘>EL %0 e - *MM:}‘\\/—,J\”
LD 40
T 30
S 20
10
0
-10
-20
-30
-40
-2%1G 2‘32‘2G 2‘3:‘34G 2‘3;6G 2‘3é8G 2‘3‘7G 2‘352G 2‘35‘94G 2‘4t‘36G 2‘4;8G 2.4‘3G
— PK Limit — AV Limit — Horizontal PK FrequencylHz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] |  [dB/m] [dBuV/m] EET I
1 2386.00 44.42 58.49 14.07 74.00 15.51 PK | Horizontal | PASS
2 2390.00 34.28 48.36 14.08 74.00 25.64 PK | Horizontal | PASS
Final Data List
Frequency Factor AV Reading AV Value AV Limit AV Margin .
ek [MHz] [dB/m] [dBuV/m] [dBuV/m] | [dBuV/m] [dB] il el
1 2386.00 14.07 38.22 52.29 54.00 1.71 Horizontal PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11b-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110
100
90
80
70
D40
T 30
5 2
10
0
-10
-20
-30
-40
-3%1G 2 3;2@ 2 3!;4(3 2 St‘ISG 2 3;8G 2 Z;TG 2 352@ 2 3.‘;4(3 2 4(;6(3 2 4; 8G 2.4‘3G
— PKLimt ~ — AVLimt — Vertical PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuV/im] | [dB/m] | [dBuV/m] |  [dB] D el Ve
1 2385.81 37.16 51.23 14.07 74.00 22.77 PK Vertical PASS
2 2390.00 30.30 44.38 14.08 74.00 29.62 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
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Test Reiort

Mode: | 802.11b-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110
100
90
80
70
L "
- \‘w’“" * e
o 40 *
=
R
S 20
10
0
-10
-20
-30
-40
50
2.445G 2.4505G 2.456G 2.4615G 2.487G 2.4725G 2.478G 2.4835G 2.489G 2.4945G 25G
— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]

1 2483.50 36.43 50.74 14.31 74.00 23.26 PK Horizontal PASS
2 2487.84 43.42 57.75 14.33 74.00 16.25 PK Horizontal PASS

1 2483.50 14.31 29.70 44.01 54.00 9.99 Horizontal PASS

2 2487.84 14.33 38.53 52.86 54.00 1.14 Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Reiort

Mode: | 802.11g-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110
100 e e
90 '/
80 /' \
70 ““J \'_-“-w
T 60 "
> so — . MEM
5 40
T 30
S 20
10
0
-10
-20
-30
-40
-2%1G 2.322G 2.334G 2.346G 2.358G 237G 2.382G 2.394G 2.406G 2.418G 243G
— PKLimt ~ —— AVLimt —— Horizontal PK Frequency[Hz]

2389.24

51.52

65.59

14.07

74.00

8.41

100 Horizontal

PASS

2390.00

49.47

63.55

14.08

74.00

10.45

100 Horizontal

PASS

2389.61

14.07

34.39

48.46

54.00

5.54

Horizontal

PASS

2390.44

14.08

34.87

48.95

54.00

5.05

Horizontal

PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
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FORM NO: 10-SL-F0035




Test Reiort

(U'|_ )Solutions REPORT NO.: 4791856253-RF-1
: Page 108 of 149

Mode: | 802.11g-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110
100
90 N
0 Ve N
] — PR ] N
E 60 - A ‘"v-w- bl ol PRI Y
> 50 %
5 40
R
5 2
10
0
-10
-20
-30
-40
-50
2.445G 2.4505G 2.456G 2.4615G 2.487G 2.4725G 2.478G 2.4835G 2.489G 2.4945G 25G
— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]

1 2483.50 50.74 65.05 14.31 74.00 8.95 PK Horizontal PASS
2 248414 53.52 67.83 14.31 74.00 6.17 PK Horizontal PASS

1 2483.50 14.31 38.19 52.50 54.00 1.50 Horizontal PASS

2 248414 14.31 37.26 51.57 54.00 2.43 Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
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Test Reiort

Mode: | 802.11n HT20-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110 -
yb\_
" / N\
o ™ e
3 s0L T
2 4 53,
T 30
5 2
10
0
-10
-20
-30
-40
-2%1G 2.322G 2.334G 2.348G 2.358G 2.37G 2.382G 2.394G 2.408G 2.418G 243G
— PKLimt ~ — AVLimt  — Horizontal PK Frequencyltz]

2388.81

47.78 61.85

14.07

74.00

12.15

PK

Horizontal

PASS

2390.00

45.78 59.86

14.08

74.00

14.14

PK

Horizontal

PASS

2388.61

14.07 26.93

41.00

54.00

13.00

Horizontal

PASS

2390.45

14.08 28.67

42.75

53.90

11.15

Horizontal

PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level
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Test Reiort

Mode: | 802.11n HT20-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
90 d RN
80 / w
70“‘:—‘ TR T l'm
T 60 a
> B0 . e
g 40 0”
R
5 2
10
0
-10
-20
-30
-40
-50
2.445G 2.4505G 2.456G 2.4615G 2.487G 2.4725G 2.478G 2.4835G 2.489G 2.4945G 25G
— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]

2483.50

52.58

66.89

14.31

74.00

7.1 PK

Horizontal

PASS

2484.01

49.88

64.19

14.31

74.00

9.81 PK

Horizontal

PASS

2483.50

14.31

33.11

47.42

54.00

6.58

Horizontal

PASS

2484.01

14.31

30.53

44.84

54.00

9.16

Horizontal

PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
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Mode: | 802.11n HT40-2422 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110
100 - NP e et VNN LN
90
Y
80
70 \u
T 60
S s ”
5 40
R
5 2
10
0
-10
-20
-30
-40
-2%1G 2.3235G 2.337G 2.3505G 2.364G 2.3775G 2.391G 2.4045G 2.418G 2.4315G 2.445G

— PK Limit — AVLimit  — Horizontal PK Frequency[Hz]

1 2389.06 49.96 64.03 14.07 74.00 9.97 PK Horizontal PASS
2 2390.00 47.18 61.26 14.08 74.00 12.74 PK Horizontal PASS

1 2389.56 14.07 32.01 46.08 54.00 7.92 Horizontal PASS

2 2390.15 14.08 33.11 47.19 53.90 6.71 Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
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Test Reiort

Mode:

802.11n HT40-2452

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark: | X
Test Standard: | FCC Part15C
Test Graph
130
120
110
100 > R e ™ gy
90 f" “N\\
80 e
70
T 60
i% 50
9 4
T 30
S 2
10
0
10
20
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40
50
243G 24376 2.444G 24516 2.458G 24856 24726 2.479G 2.486G 2.493G 256
— PK Limit — AVLimit  — Horizontal PK Frequency[Hz]

2483.50

51.48 65.79

14.31

74.00

8.21

PK

Horizontal

PASS

2484.05

57.00 71.31

14.31

74.00

2.69

PK

Horizontal

PASS

2483.50

14.31 37.41

51.72

54.00

2.28

Horizontal

PASS

2484.05

14.31 37.95

52.26

54.00

1.74

Horizontal

PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level
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SPURIOUS EMISSIONS(1 GHz~3 GHz)

Test Report

Project Information

30

Y, —

Mode: | 802.11b-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
130
120
110
100
90
80 FCC PART 15 C-PK Limit
70
T 60 ¥ FCEPART15 C-AV-Limit
= . ] -
é‘ igw\“ N nﬁl\ P gt PN N ‘/{‘wﬂ\ym\,,w«m\mwﬁ-j ‘I"\\’,../J‘\g\m.ﬁ Lt A
%‘ Wy S e N

20
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0
-10
-20
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-40

-50
1G

2G

Frequency[Hz]

3G

— PK Limit — AV Limit — Horizontal PK
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz) [@BuV/m] | [dBuV/im] | [dB/m] | [dBuv/m] | [aB] | Pet| Pl Ve
1 1226.23 54.56 42.59 -11.97 74.00 31.41 PK | Horizontal PASS
2 2065.07 53.87 46.66 -7.21 74.00 27.34 | PK | Horizontal PASS
3 2373.37 57.28 50.78 -6.50 74.00 23.22 | PK | Horizontal PASS
4 2412.00 68.19 61.75 -6.44 / / PK | Horizontal | Fundamental
5 2541.54 56.61 50.40 -6.21 74.00 23.60 | PK | Horizontal PASS
6 2601.60 56.10 50.07 -6.03 74.00 23.93 | PK | Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
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Test Report
Project Information
Mode: | 802.11b-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15C
Test Graph
130
120
110
100
90
80 FCC PART 15 C-PK Limit
70
E 60 FCC PART 15 C-AV Limit
%‘ ig e A s e N _,w»ﬂrfmﬂ\/”\.,A\\/\,.,m‘.«»wmwwmj ‘LM\)ﬁ}tuﬁvﬁw«wW.«»
: . s A
S 2
10
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-50 !
1G 3G
— PK Limit — AVLimit  — Vertical PK FrequencylHz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO-| " iMHz | [dBuv/m] | [dBuV/im] | [dB/m] | [@Buv/m] | [aB] | PS¢t | PO Ve
1 1338.34 53.48 41.25 -12.23 74.00 32.75 PK Vertical PASS
2 2412.00 62.64 56.20 -6.44 / / PK Vertical | Fundamental
3 2519.52 55.92 49.66 -6.26 74.00 24.34 PK Vertical PASS
4 2555.56 55.78 49.63 -6.15 74.00 24.37 PK Vertical PASS
5 2611.61 54.93 48.94 -5.99 74.00 25.06 PK Vertical PASS
6 2863.86 51.76 46.47 -5.29 74.00 27.53 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
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Test Report
Project Information
Mode: | 802.11b-2437 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
130
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110
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90
80 FCCPART15 C-PK Limit
70
E 60 FCC PARTA5 C-AV-Limit
%‘ ig N /,,QL_% e e et e PSRN oo M»lvﬂmfm‘/ﬁngrw’:v\,.n.vwm.\_‘K“\.,Jw-w ‘:"-wv‘lﬂwwwm
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-50 I |
1G 2G 3G
— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO-| " " iMHz | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuvim] | [aB] | DPSt| PO Ve
1 1148.15 53.90 42.00 -11.90 74.00 32.00 PK | Horizontal PASS
2 1976.98 51.83 44.15 -7.68 74.00 29.85 PK | Horizontal PASS
3 2273.27 55.52 48.86 -6.66 74.00 25.14 PK | Horizontal PASS
4 2437.00 57.90 51.50 / / 22.50 PK | Horizontal | Fundamental
5 2605.61 55.44 49.43 -6.01 74.00 24.57 PK | Horizontal PASS
6 2765.77 52.46 46.94 -5.562 74.00 27.06 PK | Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
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Test Report
Project Information
Mode: | 802.11b-2437 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C

130
120
110
100
90
80

Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .

NO. | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 1226.23 53.76 41.79 -11.97 74.00 32.21 PK Vertical PASS
2 1630.63 53.30 41.96 -11.34 74.00 32.04 PK Vertical PASS
3 2095.10 51.86 44.74 -7.12 74.00 29.26 PK Vertical PASS
4 2553.55 57.63 51.47 -6.16 74.00 22.53 PK Vertical PASS
5 2591.59 54.63 48.57 -6.06 74.00 25.43 PK Vertical PASS
6 2895.90 51.53 46.32 -5.21 74.00 27.68 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11b-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C

130
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90
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Test Graph

FCC PART 15 C-PK Limit
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ﬁ FCC PART 15 C-AV Limit
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— PK Limit — AV Limit — Horizontal PK
Suspected Data List
0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [d lléi\\l/e}lm] [Fdellaclﬂ [d éLT/i}m] M[iré’]i " | Det el Ve
1 1104.10 54.05 42.15 -11.90 74.00 31.85 PK | Horizontal PASS
2 2057.06 52.97 45.74 -7.23 74.00 28.26 PK | Horizontal PASS
3 2462.00 68.14 61.77 -6.37 / / PK | Horizontal | Fundamental
4 2519.52 55.69 49.43 -6.26 74.00 24.57 PK | Horizontal PASS
5 2551.55 55.34 49.17 -6.17 74.00 24.83 PK | Horizontal PASS
6 2611.61 54.72 48.73 -5.99 74.00 25.27 PK | Horizontal PASS
7 2857.86 51.93 46.64 -5.29 74.00 27.36 PK | Horizontal PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




@ Solutions

REPORT NO.: 4791856253-RF-1
Page 118 of 149

Test Report
Project Information
Mode: | 802.11b-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz] [dBuV/m] | [dBuV/m] | [dB/m] | [@Buv/m] | [aB] | Pet | PO Ve
1 1224.22 53.49 41.52 -11.97 74.00 32.48 PK | Vertical PASS
2 2462.00 63.95 57.58 -6.37 / / PK | Vertical | Fundamental
3 2555.56 56.42 50.27 -6.15 74.00 23.73 PK | Vertical PASS
4 2593.59 56.62 50.57 -6.05 74.00 23.43 PK | Vertical PASS
5 2613.61 56.16 50.17 -5.99 74.00 23.83 PK | Vertical PASS
6 2813.81 51.72 46.33 -5.39 74.00 27.67 PK | Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
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